HECRT 2416 QT

made for garden




HECRT 2416 QT

made for garden

Position Part number Nazev Name
1 241600001 Ovladaci kolo napinaku Compact knob
2 241600002 Kolo napinaku vnéjsi Adjust knob
3 241600003 Pojistny krouzek 20 Circlip for shaft 20
4 241600004 Kryt napinaku End cover without tools
7 241600007 Tésnéni Oil nozzle gasket ring
8 241600008 Kryt Cerpadla Right housing insert cover
12 241600012 Zubova opérka Pinion rack
16 241600016 Predni kryt pravého karteru Right housing front cover
17 241600017 TFfmenovy krouzek "E" type ring
18 241600018 Retézka Sprocket
19 241600019 PruZina Tension spring
20 241600020 Lozisko 6000-2RS Bearing 6000-2RS
21 241600021 Napinak kompletni Chain tensioner assembly
27 241600027 Hadicka Oil inlet pipe
28 241600028 Svorka Oil tank connector plug
29 241600029 Pénovy filtr Foam filter
30 241600030 Tésnéni Oil tank gasket
31 241600031 Konektor nadrze Oil tank connector
32 241600032 Ventil Valve
33 241600033 Olejova nadrz Oil tank
35 241600035 Tésnéni zatky Gasket for oil tank cover
36 241600036 Olejova zatka Oil tank cover
48 241600048 Kondenzator Capacity
49 241600049 Svorkovnice Wiring terminal
50 241600050 Spina¢ Switch
51 241600051 Aretaéni tlacitko Anti lock button
52 241600052 Pruzina Self locking spring
53 241600053 Prepétova ochrana Overload protection
56 241600056 Packa spinace Switch button
57 241600057 Tahlo spinace Push rod
58 241600058 Pruzina Push rod spring
59 241600059 Hadi¢ka Cerpadla Qil output pipe
60 241600060 Olejové Cerpadlo kompletni Oil pump assembly
62 241600062 Tésnéni Dust guard
64-1 241606401 Deska Support plate
64-3 241606403 Pastorek motoru Motor gear
64-4 241606404 Kryt ventilatoru Wind guard
64-7 241606407 Rotor Rotor
64-12 241606412 Stator Stator
64-13 241606413 Lozisko 608-2RS Bearing 608-2RS
64-14 241606414 Pouzdro uhliku Copper sheathing
64-15 241606415 Uhlik (baleni po 2) Carbon brush (package of 2)
64-16 241606416 Drzak uhliku Motor back bracket
65 241600065 Spina¢ Micro switch
67 241600067 Tryska Qil nozzle
69 241600069 Plocha pruzina Brake spring
78-1 241600781 HFidel Output shaft
78-2 241600782 Pruzina Torsional spring
78-3 241600783 Distan¢ni pouzdro Shaft sleeve
78-4 201600088 Pouzdro pruziny Gear insert
78-5 241600785 Ozubené kolo hnané Big gear
80 241600080 Drzak tahla brzdy Fixed plate for brake rod
81 241600081 Tahlo brzdy Brake rod
82 241600082 Pruzina Brake spring




HECRT 2416 QT

made for garden

Position Part number Nazev Name
84 241600084 Pritlatna deska Brake rod press plate
87 241600087 Tahlo Connecting rod
89 241600089 Deska aretac¢niho tlacitka Switch press plate
92 241600092 Stit brzdy Brake guard
93 241600093 Pomocné madlo Assist handle
94 241600094 Elektronika Soft start Soft start module
95 30100420 Retézova lista Guide bar
96 33E57E Retéz 3,8“ 1,3mm 57 ¢lankd Chain 3,8 1,3mm 57 links
97 75118069 Kryt listy Guide bar cover




